wi

1/10 SCALE ELECTRIC 2WD OFF-ROAD CAR KIT



ZOEFITIERR/CH—FVhZEHE

VRDIEE. FRHICEDESTEVE T COFvME. D

D—ILRF+VEFY A—H—THBHITED

SEE- R AR/CH—TC9 . AFHEAE(CHESTEIELLMEIN - B2 ETZEUCEIT NS, S CHOFRICRULE T EDHRE T,
Z2IICEUVATIELTZHD FE5H]
R/C h—%=ZR=2IC ERHIR
BFER(PRELIT) b $HiEITT BRI B FREFDHDIEFHN BR2EEIALTTEL,

I HIIDE= B ETOF=E R B \yFU—0OmbiklL B
wﬁo)mz,iﬁpﬁumau-cm\t?-m INETEEBSR @ IIEWR/CH—IIBRADS. FHEIOMERIZENAE  (\vFU—([CRBOHABICESEHEALTTEW.)
ERHADE, ERICRIRTY . —RHHBEFIVEBDET . L—ILEF> TRETHZAP. @ /\yFU—EFETIHIE. AEICKI LT LMIOBNERRE

@ AN DREICUTAEEBEND Tl F—TRER. T R/CH—RY—FYhTESETTE, BACIToTTEL. X SRS COREDRITTTEL,
BEfRIEENSDoIBEGE. ITE 7 IF—YEREET @ NEE. ABRDADREEICIED L SIFEM CREMICESEE @ \vFU—DFREREFBINIERCIERLT TS, FTES
sELEDETEL. WTTFZL, OB TBRET & BEOBAFRNT DREIMD

® ENOFICHEREREF THY . RIEDRNEDNS ® R/CH—EBREEFRTZH. ASHONS TV TREDSS BOET . \yFU—RENE0EEMR L5FBEHRIELTT
ENBMIHAII N HRET IFRET DBDBOE T KB EAIGES | HFD IS 0,

® HHIUTIRF BB IENUECHEDET  RLDH LWL BEMOEVERTESETTEL. @ ETRONyFU—REVRECEDFT SERERTHE/N\Y
[CATEENBICE I TEEERLTTEW. X 7y @ AERICR/CH—EESETNBIANZEAR. ERHEES FU—ZGHIBCHEDFT DT AHEEEBENTHSFE
5—F A ISEERATIRERBEHVETOTEREL BOKSIC, ERHERELEST. RERNMD T TS, LTFEL,

TFEL. @ R/CH—IEKERNET MOBP. KIcED DB BHFTE @ FECHoR/\yFU—E—ROITE—RITHTTC. BFEX
® HRICHBCERMEERALTVEY. INTaNE 5E%&.R/CXADENTED . RET BRIEDBOET THEHFAOERECIRTT TV,

SR\—VERTyIUHSIK BEMGEINYBRLEDE @ R/CH—DEBEHES EPONIUN, ¥4 PELEEEETED

o rAEUBNSSICERLTTFE L, 7./ wrU—sgRLgRBRcToc. BESScFE: [l E—Y—0OHDIRL B

@ TSATAvIN—VIBERYERT DRI, VIRFLIER R BENENT T, (E—y—ICHEOHBERICESEEALTTEL.)
HRIBRNBDDTERLTTE L. @ ETEODR/CH—EHHREICIEDENSDET . BIRTY ® 7.2VDOINYFU—TCE—5—DOhSELETBERBTT . E

@ [CIEREBOBRENEBIE KD IEIF A L—XICEHET DLSIC DTHEPFBZEBVTHS AT FIRAEEZLTTEL — N ERELBSEIROE TS EISNETDT. 6
HBHITTTEL, LE—5—DIL—01 V%S BHIE. E—5—=LohbERE

o mipvri—rmrEnLczesTrrL.EESsrE [l FESBAFIE N LB~5VIEETHSELLT T,
TRECI-FIEMTIERIRTT X ERBERC 0 5 rhzmETaL5Ic. A0 LCR/CH—EBEFT. @ T H—REBNEAYFFYANBETT . $ILTHEXE
BRINTLEVEYa—MEEDRNP, HEEE T ® ZAE—RIAVRO—SDRAYFHOFFICHE>TV\DEERES —ROHIEL oD EfTRRNEEDE T . ERRRICT Y
REHRGLBSHBOFT LTHS, E—I— &Ny T U—BERLET. —ZUHULD. TSV TERSRIRT DEDAYTFY

® ZELLLODE WERTIL REMDNEFLUEDET o o777 #RHIEL. 2 yFEONICLET. GEERO ZELTREL.

BEAEDT D IRIBURIS EBBEDBOFT o BENTHoTLBEBRTT MICEEOBVRETERL O E—5—OUEECESEF PHERRLTTE . ¥ PHEHR
® ZER[F BEICNTORNCLEHREL. BRORVEH TFEL.) ETHEVWEE—5—DOHEEE TS CRBHRIEVRIT TEL .,

TIT>TTFEL,

@ ZHEWDZAvFZONICLET .

B ETRTFIENR

® ZRE—RIVPO—SDORAvFZOFFICLET .
@ NyFU—DEFEENLET.
@ REEEDRAvFZEOFFICL. 7T T ZfDEFET .

fthDR/CANZERY REICEHEDET .

O ETROE—I—[BIFRICRVEEICHEDE T EHRETTD
LE—Y—ZHBHIHRICHEDTT DT FEHHMZENTHS
FETLTULTTEL,

Thank you for purchasing this Yokomo product. This high performance competition kit has been proudly manufactured
by Yokomo - World Champion R/C car manufacturer. Proper assembly of this product will provide fun, safe enjoyment.

PRECAUTIONS FOR SAFE ENJOYMENT OF YOUR R/C CAR

For children under the age of 13, parental guidance is recommended when running.

W ASSEMBLY PRECAUTIONS Il W PRECAUTIONS BEFORE RUNNING W

Do not assemble around small children. The
parts can be dangerous if accidentally
swallowed.

Check the contents carefully before
assembly. Please contact Customer Support
if you happen to notice any defective or
missing items.

You will find the assembly process much
easier by carefully reading through the
manual, and familiarizing yourself with the
instructions.

Many different tools are required during
assembly. For safety purposes, please use
suitable tools. Exercise extra caution when
using a sharp tool such as a hobby knife.
Many different materials are used for the
parts. Use extra care when handling parts
with sharp edges, such as machined metal
parts.

@ When cutting plastic parts, watch for any

flying parts.

Try to assemble any rotating parts or
drivetrain parts as smooth as possible.
Bundle wires neatly away from the ground or
any moving drivetrain components. Make
sure that all wires are properly connected to
prevent shorting.

@® Unnecessary modifications may be unsafe

and hinder performance.

@ Always paint in a well ventilated area away

from flames.

@® Yokomo R/C cars are built for competition use, and
some models may exceed speeds of 40km per hour.
Practice common sense and run the car in open safe
places, or R/C car tracks.

@ Do not run the car on public roads with high amounts
of traffic, or in areas that may cause an
inconvenience to people in that area.

@® R/C cars are controlled using a radio frequency. Ina
worst-case scenario, radio interferences may cause
loss of control.

@ |[f others near you are running R/C cars, confirm that
they are not running on the same frequency.

@ R/C cars do not like water. Avoid running on rainy
days, or areas with water puddles. Exposure of the
electronics to water may cause loss of control or
damage to the electronics.

@ The drivetrain of an R/C car consists of many moving
parts like gears, belts, shafts, and tires. Avoid
touching these areas when the battery is connected.

@ Many parts of an R/C car will become hot after
running. Allow the parts to sufficiently cool before
conducting any maintenance.

Hl BEGINNING A RUN

@ Place the R/C car on a stand so the wheels are off
the ground.

® Confirm that the speed controller switch is OFF, and
connect the motor and battery.

® Extend the transmitter antenna and turn the switch
ON. (It is unsafe to use a transmitter with low
voltage. Make sure that the transmitter batteries are
good before running.

@ Turn the speed controller switch ON.

B FINISHING A RUN W

@ Turn the speed controller switch OFF.

@ Disconnect the battery.

® Turn the transmitter switch OFF, and retract the
antenna.

l BATTERY USAGE H

(Carefully read the instruction included with the batteries)

@® \When charging batteries, make sure that the
surrounding area is void of anything highly flammable.
Also avoid charging in high-temperature locations.

@® When charging batteries, frequently monitor the
charging status. In a worst case scenario,
overcharging a battery may cause it catch on fire. If
the battery reaches 50 degrees Celcius or more,
stop charging.

@ Batteries will become hot after running. Continuous
use of the battery pack may result in damage to the
cells. Allow the battery too cool down before
re-charging.

@® Please do not discard old battery packs in the trash.
Although inconvenient, please locate a battery
disposal center.

Hl MOTOR USAGE H

(Carefully read the instructions included with the motor.)

@ Connecting a 7.2V battery directly to the motor can
be very dangerous. This may cause the internal parts
of the motor to break apart, causing some parts to fly
out of the motor. To break-in the motor, safely
secure the motor and run the motor at about 3-5V.

@® Motors require periodic maintenance. Slower speeds
and decreased run times may indicate a worn-out
motor. Periodically clean the motor and change the
brushes when needed.

@® Choose a gear ratio that matches the power
characteristics of the motor. Using a gear ratio
unsuited to the characteristics of the motor will not
only prevent the motor from performing at its
optimum, but may even cause damage to the other
electronics.

@® Motors will generally become very hot after
running.Continuous running will reduce the life of the
motor. Allow the motor to sufficiently cool between
each run.



YL CICAETSY)
ACCESSORIES AND TOOLS NEEDED FOR KIT ASSEMBLY

ETDEOHICHIEDBEVNKOIEL BHD
ADDITIONAL ITEMS REQUIRED FOR USE (NOT INCLUDED IN KIT)

2Fvx)L7OMR (1 U=k, 1 7VTEHER)
TWO CHANNEL R/C SURFACE RADIO SYSTEM AND ELECTRONIC SPEED CONTROL
ETRA7.2VI\vTU—)\wT (ANL—K\Wwo /EI\U—5 1)
7.2V BATTERY PACK (Straight Pack / Saddle Pack Type)
FE1TH/I\WvFU—FEzs
BATTERY CHARGER
ETHE—Y—
MOTOR
T ZERANS—
BODY SPRAY PAINT

HHH I CDIRICHIEARITSITE
ASSEMBLING TOOLS REQUIRED. (NOT INCLUDED IN KIT)

— =) —E—=
AT ZARSA JN—(2mm, 1.5mm) TSARSAIN—(N)
HEX WRENCH SCREW DRIVER(SMALL)
YT—1150P PROY—JL 1.5mmAwZARSA)\— ¥1650 YT-DP1P PROY—JU #175ZRS1/{— ¥1650
YT—1200P PROY—/L 2.0mmAwZZRS A ){— ¥1650
O—([f=—o—= R
o D Mra—U—v¥—
F YRS A J\—(7.0mm, 5.5mm. 5.0mm) BODY REAMER
NUT DRIVER YT—BMR PROY—/U 75 U—<— ¥2800

YT—NBOP PROY—)L 5.0mm FwhRS54/{— ¥1750

YT—NB5P PROY—)L 5.5mm FwhRS51/{— ¥1750
YT—N70P PROY—JL 7.0mm FwhRS/\{— ¥1750 @

— ) BIRSIE AR
———
"@ QUICK DRYING GLUE
CS—SGEX BfiEE#Sl ¥800
J\U=
SCISSORS

YT—CS1 /J\t= 160mm ¥1200
YT—CS2 HfR/\H'= ¥1200

i~

SIFRIF —w)\— vy —
NEEDLE NOSE PLIERS SIDE CUTTER HOBBY KNIFE
FyNIADTWAIE

TOOLS (INCLUDED)

|||_ ]

+=FELUUF =2 I\wI )L F NALVF(1.5m&2.0mm)
NUT WRENCH TURNBUCKLE ALLEN WRENCH
WRENCH

HREZTDICREBEIBDRICA S ANZULoDOSIRL. SEAZEDIEEICHE> CTHEREICH B EIFTTEL,
For assembly,follow the figures and the instructions closely so that your machine will perform at its best!!



1.RIVIS5 20 DESHT

Bell Crank Installation

CDR—ITHERTD/I(—Y
Parts used on this page

B2-002MR
XAV v Y— X1
Main Chassis

R#1 ORE
Bag #1 Contents

B2-201
NIVOSVT L X1

B2-201
NIVOSVUR X1
Bellcrank R

B2-201
Ty -UVT X1
Center Link

B2-002F
JOYbhYvy— X1
Front Chassis

(1:1)

O |l of

BB-84-4 ZC-N3P

4x8 RXFP VT x4 M3 Fwvhk X3
Bearing Nut

B2-201BH

TYI—-UIIHAS— X2
Center Link Collar

©) ==

B2-201BH
NIVISVIRZA S X2
Bellcrank Post

Offmm

ZC-206MH
Ov RIVRKR—=ILM X1
Ball Stud M

Orffmm

ZC-206LH
Ov RIV RR=)LL X2
Ball Stud L

ZC-F310
M3x10 5+ v T X3
FHS Screw

(o

ZC-BH312
M3x12 RNy R X2
BHS Screw

(o

ZC-BH315
M3x15 iRZ Ay R X2
BHS Screw

B2-201BH
vYy-UIohS—
Center Link Collar

&

ZC-206LH
Oy RIVRKR=)LL A

Ball Stud L 65? @
ZC-BH312

M3x12 IRE Ay R

BHS Screw

P.5 TERALET,
Used on P.5

B2-002F
70V KULIAY R X1
Front Bulkhead

ool ons ATARTT
Q) "‘ Nut /

ZC-F310

M3x10*3‘54=17‘y7@

FHS Screw

ZC-206MH
Oy RIYVRR—=ILM
Ball Stud M

B2-201BH
TVY-UVIAS—
Center Link Collar

B2-201
w5 -U2o
Center Link

ZC-BH315
M3x15 iRy Ay R
BHS Screw

BB-84-4 /
4x8RXFUVT
Bearing

I

BB-84-4

s el
4XS/B\eJa#n27)®

B2-201BH
RIVISIHRZ
Bellcrank Post
/ & BB-84-4
A8 RFUVY

/ Bearing

4x8 NP UV
Bearing

B2-201BH
NIVISVORZ S
Bellcrank Post

B2-002F
70V bk vy—
Front Chassis

B2-002MR
ALV v I—
Main Chassis

MNWISVIDNZAL—XCERLEWGEEREY Y-V IZEEL TS M3 X 12 ERXRZHOEREEED THEL TR E L
If the bell crank does not operate smoothly, loosen the M3 x 12 screws that secure the center link by about 1/2-turn.

Allen Key (2.0mm)



2. 70 ML~y ROERFIF

Servo Saver Installation

CDNR—IJTHERTD/I\—Y
Parts used on this page

70V MULIAY R X1
Front Bulkhead

R #2 ORE
Bag #2 Contents

o o
©% O

JOYHKMGRARYDV K-S X1
Front Suspension Mount - Standard

B2-300U
PyI\—=F—LIDU KN X1
Upper Arm Mount - Narrow

m
—]

98

C-N3P
3Fwhk X2
ut

ZZN

©

ZC-A3610
Imm 7V ZAR—Y— - & X2
Tmm Alminum Spacer - Blue

i

ZC-206LH
Ov RIVRR—LL X2
Ball Stud L

(o

ZC-BH312
M3x12 RF Ay R X2
BHS Screw

[

ZC-F315
M3x15 BSER X2
FH Screw

ZC-A3610

ZC-206LH
Oy RIVRKR—=ILL @
Ball Stud L

Imm 7 VEAR—Y— - & @

Tmm Alminum Spacer - Blue | %
B2-300U ]
©)

PyI\—=P—=LYIV KN

ZC-BH312
M3x12 IRF Ay R
BHS Screw

ZC-BH312
M3x12 Ry R
BHS Screw

/,

B2-002F
70V MULIANY
Front Bulkhead

<l

B2-300FL
JOYKYARIV K-S
Front Suspension Mount - Standard

(% DI—VEE #16 [CASTVET,

This part are included in bag #16.
Ty T4V IN—=YELTTERTEL,
Use these parts for adjusting setup.
B2-300U

ooo 000) 7yI\=7—LIYIV kK-8 X1
QJ@J‘M Upper Arm Mount - Standard
S o

O 0 B2-300FL
©|N|©| |Fovivzzovr NxI
Front Suspension Mount - Narrow

7OV MANYDIY b - N ZCEROEIE. B2-300FBN
70V 8 TU—2X - N ZBEBELKRD T,

When using FRONT SUSPENSION MOUNT N, please

use the B2-300FBN FRONT BRACE N that is sold

separately.

YRV b - FO—ERAERRAIONZERLET .
When using the narrow front suspension mount, the inner
holes are used.

oe ( Je)
vvy-Uvo
Center Link

5

XATITER
Note position

%70V MULIAY RER #1 [CADTVLET,
The front bulkhead are included in bag #1.

NAELVF (2.0mm)
Allen Key ( 2.0mm )



3. UVY R 7 — LD

Rear Suspension Arm Installation

R’ #3 DB
Bag #3 Contents

CDOR—=ITHERTD/I(—Y
Parts used on this page

B2-008R
UvOr7YRA7—L L&RF 1
Rear Lower Suspension Arm L & R 1Ea

B2-001MG
E—5—H—K X1
Motor Guard

o

B2-300MRF
UPHIIIV N -F X1
Rear Suspension Mount - F

O Q

B2-300MRR
UPHAIYIV - F X1
Rear Suspension Mount - F

o — 9
B2-300RS

UPHYII IV RAR—Y—1° (5&)X1
Rear Suspension Mount Spacer 1 deg

aD
O]

B2-300RS
UVHRI DY R Jwyal® X2
Rear Suspension Mount Bush 1 deg

(JJO

BM-300B
UV PRI IV MR—)L X2
Suspension Mount Ball

i

ZC-F310
M3x10 B35+ v v T X2
FHS Screw

S

ZC-F312
M3x12 BSER X2
FH Screw

OUVE—5—0
Rear Motor
BM-300B

PRIV hR—=)b
Suspension Ball

B2-009BR
AVF—PBAFP—-LEVL
Inner Sus. Arm Pin ( Long )

XETITER
Note position

UvOr7YX7—4L L
Rear Lower Suspension Arm L

B2-300RS
UrHRAIIY Ty oal”
Rear Suspension Mount Bush 1 deg

B2-300MRF
UPHYIAIIV N -F
Rear Suspension Mount - F

B2-300RS

UPHYRAIIY FAR=H—1" (&)

XEETER
Note position

©C]

UVPHRYOYNIvoal”
Rear Suspension Mount Bush 1 deg

M a5
@ 3 g—fndard

.
€] @3

N

UVPHRIYUY NJwoa 05
Rear Suspension Mount Bush 0.5 deg

28 O

A —y

B2-009BR
AVF—YRAT7—LEV L X2
Inner Sus. Arm Pin ( Long )

(tyF 1V —yELTTERATE, |
Use these parts for adjusting setup.

e —— JI
B2-300RS

UPHIAITY RAR—H—2° (E)X1
Rear Suspension Mount Spacer 2 deg

@m|

B2-300RS
UVYHRAYOY hJwvoa105° X2
Rear Suspension Mount Bush 0.5 deg )

(&)

ZC-F310
M3x10 S ER
FH Screw

Rear Suspension Mount Spacer 1 de%

B2-300MRR

Oy

=

)

ZC-F312

FH Screw

Motor Guard
\

ar Suspension Mount - R

:

B2-001MG
E—5—Fi— K

@

M3x12 S EZR

NAELVF (2.0mm)
Allen Key ( 2.0mm )



4. UV Y27 — LOBYSIF

Rear Suspension Arm Installation

R #3 DB
Bag #3 Contents

CDNR—ITHERTD/I\—Y
Parts used on this page

—

B2-008R
UvO7Y9R7—L LERE 1
Rear Lower Suspension Arm L & R 1Ea

&)

B2-001WB
U= X1
Rear Bumper

o

B2-300MRF
UPHPIAIYOV M- F X1
Rear Suspension Mount - F

@) Q
B2-300MRR

UPHYIIIV N -F X1
Rear Suspension Mount - F

o — 9
B2-300RS

UPHYIAI IV RAR—=H—1° (&)X 1
Rear Suspension Mount Spacer 1 deg

(1:1)
O]

B2-300RS
UVHRIY DY hJwal” X2
Rear Suspension Mount Bush 1 deg

(JO©

BM-300B
UPHYII IV MR—IL X2
Suspension Mount Ball

ZC-F310
M3x10 B>+ vv T X4
FHS Screw

0=V rIYT E—5—0
Midship Motor

BM-300B B2-300MRR

BRI DY MR—=)b
Suspension Ball

B2-009BR
AVF—YR7—LEVL

P

XEEITER
Note position

=l
L R UvO7Y9R7—4L L
Rear Lower Suspension Arl

7 UPHAIOV K~ -R
pension Mount - R

B2-001WB
PRASZAC

Rear Bumper

B2-300RS

UPHRIYY NIy val”

Rear Suspension Mount Bush 1 deg
B2-300MRF @

UPHYIIIVN-F
Rear Suspension Mount - F

B2-300RS

UVHYRAIY DY RZAR—Y—1° (&) I
Rear Suspension Mount Spacer 1 deg
4

XEETER
Note position

©]m)

UVPHRYOYNIvoal”
Rear Suspension Mount Bush 1 deg

@ 3 Standard
~~&_  ~—

©) @s

N

UVPHRIYUY NJwoa 05
Rear Suspension Mount Bush 0.5 deg

(tyF 1V —yELTTERATE, |
Use these parts for adjusting setup.

e —— JI
B2-300RS

UPHIAITY RAR—H—2° (E)X1
Rear Suspension Mount Spacer 2 deg

@m|

ZC-F310
M3x10 S ER
FH Screw

) | B2-300RS

B2-009BR
AVF—YRATP—LEV L X2
Inner Sus. Arm Pin ( Long )

UVYHYRAYOY hJwvoa105° X2
Rear Suspension Mount Bush 0.5 deg )

@

@ ZC-F310
M3x10 S ER @
FH Screw

NAELVF (2.0mm)
Allen Key ( 2.0mm )



5.3y o5 T—DmHF

Shock Tower Installation

L #4 ORT
Bag #4 Contents

[C@/\°—9“‘61§)¥J‘9’%’>/\"—‘y

Parts used on this page

B2-017
Uvy3avosd7— X1
Rear Shock Tower

B2-300U
UvJL—2 X1
Rear Brace

B2-002BM
UV JLU—AYTVKLE&R & 1
Rear Brace Mount L & R 1Ea

ZC-N3P

M3 vk X2
Nut

[HII

YS-8BH
FIVERYavIFv v TiR—)L X2
Aluminum Shock Cap Ball

©

ZC-A3610
Tmm 7V AR—Y— - F X2
Tmm Alminum Spacer - Blue

@iy

ZC-206LH
Oy RIYV RR—JLL X2
Ball Stud L

[

ZC-F38
M3x8 USER X2
FHS Screw

TT

ZC-F312
M3x12 BSER X8
FH Screw

(oo

ZC-BH315
M3x15 RF Y R X4
BHS Screw

Qi

ZC-BH322
M3x22 iRy Uy R X2
BHS Screw

QOUYVE—5—0
Rear Motor

B2-002BM
PRIVEY &4/l N R
Rear Brace Mount L

B2-002BM ¢
U+ JL—RYYY MR
Rear Brace Mount R

}S)

1

FHS Screw

FHS Screw

@YS-SBH
PRV avIF vy TR—I
/r) Aluminum Shock Cap Ball

M3x12 ¥SEX ﬂ

ZC-BH322
M3x22 Ry Ay R
BHS Screw

B2-017
Uvravosyo—
\ Rear Shock Tower

M3x22 RF v R
BHS Screw

ZC-206LH
Ov RIVRKR—=LL
Ball Stud L

%

ZC-A3610
ImMm7IEZAR—Y—- &
Tmm Alminum

Spacer - Blue

7.(
Al

J

ZC-F312
M3x12 BSER
FHS Screw

ﬁ ZC-BH315
M3x15 iRy Iy R
BHS Screw

ALYF (2.0mm)
len Key (2.0mm)



6.3y I5T—DIHILT

Shock Tower Assembly

R #4 ODNB
Bag #4 Contents

CDNR—IJTHERTB/I\—Y
Parts used on this page

B2-018MR
UvrayosyT— x1
Rear Shock Tower

B2-018MR
VY7 yI\—=FP—LI Ik X1
Rear Upper Arm Mount

1 ©

ZC-N3P ZC-A3610

M3Fwv bk X2 1mm7IIAR—Y—-F X2
Nut 1mm Alminum Spacer - Blue
YS-8BH

FIVERY 3 v IF vy TiR—)L X2
Aluminum Shock Cap Ball

(@ @)

ZC-BH322 ZC-206LH
M3x22 RFUAY R X2 OvRIVRKR—=JLL X2
BHS Screw Ball Stud L

O=vRVvI E—5—0
Midship Motor

YS-8BH

/')

ZC-BH322
M3x22 Ry Ay R
BHS Screw

ZC-BH322
M3x22 Ry Ay R
BHS Screw

P.14 TERLET.
Usedon P.14

Y7 wI\—=FP—LY T~ Assy
Rear Upper Arm Mount Assembly

B2-
Uvyavosyo—
Rear Shock Tower

FIWERY 3 vIFvvITR—IL
Aluminum Shock Cap Ball

P12 TERALET.
Usedon P.12

018MR

Uv>avo57— Assy
Rear Shock Tower Assembly

ZC-206LH
Oy RIYVRR—=ILL
Ball Stud L

ZC-A3610
Tmm 7 )VEAR—Y— - F
Tmm Alminum
> Spacer - Blue

B2-018MR
UP7yI\—=F—LIDV K
Rear Upper Arm Mount

7.70Y b3y o5 0—0RTF

Front Shock Tower Installation

& #4 ODNB
Bag #4 Contents

C@/\”—D“Efiﬁﬁ‘g“%l\“—‘y]

Parts used on this page

YS-8BH

S
B2-017
JOYbhyavoyI— X1
Front Shock Tower

YS-8BH
FIWERY 3 v IFvvTiR—)L X2
Aluminum Shock Cap Ball

(oo

ZC-BH310
M3x10 R¥UAY R X4
BHS Screw

(I

ZC-BH322
M3x22 R Ay R X2
BHS Screw

&

PRV avIF vy TR—IL

Aluminum Shock Cap Bal@

B2-017
JO0VhY3avoyI—
Front Shock Tower

ﬂo-smee
P M3x22 Ry VAw K
BHS Screw

ZC-N3P
M3 7w b
Nut

D

ZC-N3P
M3 Fw bk
Nut

ZC-BH310

M3x10 iR& Ay F@[ )

BHS Screw

NALVF (2.0mm)
Allen Key (2.0mm)




8. R—=ILT T DEHILT
Ball Diff Assembly

HEETER
Note position
LWL
Wide
— |—
e B
@
> é@ﬁ% <
LEWAZEIC
BB-85-4 Wider area on up
5x8R7P UG
Bearing V
R 825030
TIFY
Diff Gear
B2-508TS
FIF vk
lyy 85-85-4 Diff Nut
5x8 RXFPUVT I
Bearing B2-508TS
| FIRATUVT
B2-506 Diff Spring
FIOUVY
& Diff Ring
B2-501MR
FIVaAU kL
pu— Diff Joint Left

B2-501MR
77931V R
Diff Joint Right

R #5 ORBE
Bag #5 Contents

& | B2-506
FIUDY
Diff Ring
e C 75507

ASARTyYv—

Thrust Washer

T IR=IVICEAFTTIL—Tleo3ib &

EEMULTLIEE W, I
B2-501MR B2-501MR Appl){ a liberal amount of diff lube to 7S-507
7934V KL X1 77934V RR X1 the diff balls. P 252 M-Il (818)
Diff Joint Left Diff Joint Right I Thrust Ball (8 Pcs)
ZS-507
ZD-505T — N

00 © Og Fot—L2m@) RS PDY 2 p—

(0] o]

(e} O

G?
Diff Ball (12 Pcs) Thrust Washer
BM-508
FIRIYa—
g} Diff Screw

B2-503D B2-506
FIFY X1 FIUVY X2
Diff Gear Diff Ring 3
© BM-508
AS-SDL CS-SBG A
FII—T X1 TSwHHUZ X1 9p=?
Diff Lube Black Grease X ing X
ASZAMR=)VICRAFTSvITU %
@ BLTLZEL,
N . oU J R )R he S =7< NE
| % Fo)—T (5 ERHLET. 51{]%%_:[5[ DRMYT DT & THENRIE
) Apply a diff lube. Apply a liberal amount of black grease

ZS_-507 A to the diff thrust balls.
RS A RR=)L X8 Applying it to the O-ring will help

Thrust Ball | prevent dust from entering. )
FIAROY 1—ZBUFOfiDAD. TIJaA Y hERIT ERMBEIDT TV 34> bHi
ICEELCTVWADDERERLET . BSHEVESIEHEBBENDEVDERL TIIZE 0,
78-507 Tighten the diff screw in small increments, while checking the diff action by turning

ASARD v v— X2
Thrust Washer

the diff joint and making sure that the opposing diff joint rotates in the opposite
direction. If the diff joint does not rotate, check to see that everything is assembled

correctly.

©

ZD-505T NN .
39087 | ISvHTUR (B) BEHLET.

SYGRAFIFIR—IL x 12 Apply a black erease.

Tungsten CarbideDiff Ball

) R—ILF 7 D
Q @ Ball Diff Adjustment RALYF
e Allen Key

BB-85-4 BM-508
Bx8 XF UV X2 ouvy x1
Bearing O Ring
BM-508 P

FIAIYU1— X1

LoD O L YFERESR, TIFPHASHELLEDERTT JRAIY 1—=DUFORiDAH

Diff Screw F7. CCCOBBRERCTI OTEETCRSBNRA Y NETHHT ATIREL,
When tightening the diff, use two allen keys to test the tightness of the diff.
Slowly tighten the diff screw until the diff gear cannot be turned by hand. (Tighten
M the diff screw until the diff does not slip when the car is run.)
B2-508TS

B2-508TS
TFT7Fw bk X1 FTIRATUVYT X1 IR
Diff Nut Diff Spring . NALYF (2.0mm)
m Allen Key (2.0mm )




9. ¥Ry I ADIHIIT

Gear Box Assembly

R’ #6 DB
Bag #6 Contents

CDOR—ITHERTB/(—Y
Parts used on this page

B2-00TWM
YAUIIIU KN LERFZ 1
Wing Mount L & R 1Ea

B2-001WM
DAVIIDY RAR—Y— X2
Wing Mount Spacer

B2-302RS > ’
FYRYIZX(UPE—H—)LE&REF 1
Gear Box (Rear Motor) L &R 1Ea

B2-303T
by TYw Tk X1
Top Shaft

<

B2-303I
TA RSy Tk X1
Idler Shaft

B2-503
A RS—F X1
Idler Gear

E—5—TJL—bk X1
Motor Plate

B2-302SM
M2x12 ¥ vyEVIER X1
BH Tapping Screw

.Il\ll\\\\ll\\\\ll\\\\ll\\\\\\ll\\\\l\\\\\ll\\\\ll\\

B2-302SM / ZC-BH335
M3x35 iRF Ay K X2

BHS Screw
.|l\“\\\“|\\\“\\\\\“\\\\\“\\\“|\\\\|\\\\|\\\\\“\\\“
B2-001WM

M3x40 RH Ay K X1

BHS Screw

BB-1510 BB-105-2

10X15 RXFPUVYT X2 Bx10 XPUVT X4

Bearing Bearing

QOUYVE—5—0
Rear Motor

BB-105-2
5x10 RX7UV Y
Bearing

B2-303T
hyTYv T~
Top Shaft

BB-105-2
5x10 RXF7UV T
Bearing

B2-303I
A RSy Tk
Idler Shaft

BB-1510
10x15 R UV T
Bearing

Idler Gear

B2-302RS
FrRyIZL
Gear Box L

BB-1510
10x16 X7 UV T

Q Bearing

B2-001WM
) DAVIITY RAR—T—
Y Wing Mount Spacer

B2-001WM
J AV HIYITU KR
Wing Mount R

B2-302SM / ZC-BH335
M3x35 iRy Ay R
BHS Screw

Q B2-302SM
M2x12 ¥ wEVSIER

BH Tapping Screw

) B2-001WM
) OV IIIY RAR—Y—
/ Wing Mount Spacer

B2-001WM
DAVIIIVE L
Wing Mount L

N\

B2-001WM
M3x40 Ry Uy R
BHS Screw

@ Allen Key (2.0mm)



10. F# PRy I RDEHILT

Gear Box Assembly

L #6 DA
Bag #6 Contents

CDOR—ITHERTD/I(—Y
Parts used on this page

B2-302MR )
FPRYIR (S RYYT
Gear Box (Midship) L& R 1

—— . —

B2-303T
NP ARS
Top Shaft

<

B2-303I
PARS—Yv Tk X2
Idler Shaft

B2-503
A RS—F X2
Idler Gear

m—
[0

ETE—45—TJL—hk X1
Motor Plate

B2-302SM
M2x12 ¥ yEVIER X1
BH Tapping Screw

(o

ZC-BH312
M3x12 RNy R X4
BHS Screw

.Il\ll\\\\l\\\\\l\\\\\\\\\\\\\ll\\\\l\\\\\\l\\\\l\\\

B2-302SM / ZC-BH335
M3x35 K& Ay K X3

BHS Screw
BB-1510 BB-105-2

10X15 RFPU VYT X2 Bx10 XPUVT X6

Bearing Bearing

O=vrIYT E—5—0
Midship Motor

BB-105-2
5x10 X7 UV
Bearing

B2-303T
hyTov T h
Top Shaft
BB-105-2
5x10 X7 U

/ Bearing
B2-302MR
FPRyIZL
Gear Box L

B2-303I

TARS—=UvT b

Idler Shaft
B2-503
74 RS—Fv
Idler Gear

\:
T M l
T-Nut side

HETITER
Note position

BB-1510

10x15 R7PUVT
Bearing

B2-302SM / ZC-BH335
M3x35 iR& Ay K
BHS Screw

()

B2-3025M
M2x12 ¥y EVIER
BH Tapping Screw

Uvy 3w o4 T— Assy
Rear Shock Tower Assembly \

ZC-BH312
M3x12 iRy R
BHS Screw

@ Allen Key (2.0mm )



11. AU w)\—DHEHIIT
Slipper Assmebly

R #6 DB
Bag #6 Contents

CDOR—ITHERTB/(—Y
Parts used on this page

B2-670S
AUy —=ZATUVT X1
Slipper Spring

B2-670P
AUy I\=TL—hk x2
Slipper Plate

B2-SG80 B2-670C
ZJ8—F+ 80T X1 AU w/i—)ty R X2
Spur Gear Slipper Pad

B2-670S / BM-N4F
M4 7S5V IFa40VFw b X1
Nylon Nut

QOUYVE—7—0
Rear Motor

B2-670P

B2-670C
tIbhEzabtE 2 AUy I\—=)\y R
Key onto the Slipper Pad

main drive cup.

there is a small amount of slip.

AUyI\—=TFL—b
Slipper Plate

bhEEabEd
Key onto the

main drive cup.
B2-SG80

Z)\—F+ 80T

B2-670S
AUy N\—=RTUVT

@

B2-670C Slipper Sprin
ZUw/—)ty K pper Spring
Slipper Pad S

B2-670P @

RUwI—TL—b

Slipper Plate B2-670S / BM-N4F

M4 F40OVF vy
Nylon Nut

FETTORAY v\ —FREEORERICOFHDTBRIEENERICEDFT .
Adjust the slipper so that when the car accelerates from a dead stop,

12. F# Ry I A0S T

Gear Box Installation

&% #6 DB
Bag #6 Contents

CDNR—IJTHERTB/I\—Y
Parts used on this page

(o

ZC-BH312
M3x12 iRy R X4
BHS Screw

ZC-F310
M3x10 §35F v v T X2
FHS Screw

' [IVVUUUAVVRRUAVVRERAVVREAYAVWVWNVWARAVARANAAAAY

B2-302SM / ZC-BH335
M3x35 KTy R X1
BHS Screw

ZC-BH312 S
M3x12 iRy R
BHS Screw

OUVYE—5—0
Rear Motor

ZC-BH312
M3x12 Ry Ay R
BHS Screw

_{?’ﬁr %

(G

Allen Key (2.0mm)




13. AU w )\—DHEHIIT
Slipper Assmebly

% #6 DAB
Bag #6 Contents

CDOR—ITHERTD/I(—Y
Parts used on this page

@

B2-670S
AUyN—RTUVT X1
Slipper Spring

B2-670P
AUy —=TL—hk x2
Slipper Plate

B2-SG80 B2-670C
ZI—F47 80T X1 AU w){—/\y K X2
Spur Gear Slipper Pad

B2-670S / BM-N4F

M4 TSI F4OVFy b X1
Nylon Nut

(T

B2-302SM / ZS-SS38
M3x8 v hZXZUa1— X1
Set Screw

O=vRIYvD E—5—0
Midship Motor

B2-670P
. AYyN\=TL—hk
gIbhEEEDED Slipper Plate
Key onto the
main drive cup. ®
B2-SG80
Z)\—F+ 80T pd @
Spur Gear (&
B2-670C
AU )=y
Slipper Pad
B2-670S
AUy I\—=RTUVT / B2-670C
Slipper Spring AUy \—=)\y R
Slipper Pad
3 B2-670P
AUy N—=TL—hk
Slipper Plate

B2-670S / BM-N4F
M4 F40OVFvy bk
Nylon Nut

FETTORAY v\ —FREFEORERFICTOFNTBIEENBERICEDFT .
Adjust the slipper so that when the car accelerates from a dead stop,

there is a small amount of slip.

-302SM / ZC-SS38
M3x8 v hRIUa1—
Set Screw

M3x8 v bRAI U 1 —ZifiDIATIRIE.
E—5—TU—bDENENLSICLOD
D ERE RGNS o < AR TLIE
W By MROU2—FE—5—TL—
RrOVSROHSEVEER TRIDIAH T .

When tightening the M3x8 set screw,
tighten slowly while firmly holding the
motor plate in place. Tighten the set
screw to where it does not protrude
out of the motor plate.

14. ¥Ry I OS>

Gear Box Installation

% #6 DAB
Bag #6 Contents

CDOR—ITHERTD/I(—Y
Parts used on this page

(o

ZC-BH312
M3x12 iRy R X2
BHS Screw

ZC-F310
M3x10 §35F v v T X2
FHS Screw

(I

ZC-BH322
M3x22 Ry R X2
BHS Screw

SykRIvD E—59—0
Midship Motor

ZC-BH312
M3x12 Ry R
BHS Screw

4 @) O N\ \

rd
N
PN\

VY7 vI\—FP =LY~ Assy
Rear Upper Arm Mount Assembly

ZC-BH322
M3x22 IRy Ay R @
BHS Screw

ZC-F310
M3x10 S ER @
FH Screw
O
Allen Key (2.0mm)




vyRIvT E—5—0
Midship Motor

®
—
=

15. 94 >25<9 D FOEBYTF
Wing Mount Installation

. ZC-BH312
“M3x12 RyUAw R
BHS Screw

i

<@

X 3

L Q

N

=Dc
WWW
SAs
8w
Ens
)
N o
| &
(2]

o] | P
5
E5||E
O||& o
w03
mnm% :_%
o||< &
]
Mo

B2-001WM h
) BAVHTHY NAR—H—

B2-001WB
DAVIIIY b
Wing Mount L

-

B2-001WM

X2

'U-_

DAVIIDY NAN—

Wing Mount Spacer

DAVIRIU
Wing Mount R

Wing Mount Spacer
Wing Mount L

(o

DAVIIIY
ZC-BH312

B2-001WB

Ny R

ZC-BH325
M3x25 ik
BHS Screw

NAELYF (2.0mm)
Allen Key ( 2.0mm)

M3x25 iR Ay R X1

M3x12 RNy R X2
BHS Screw

BHS Screw
ZC-BH325

OUVE—5—O0
Rear Motor

@Y RYYT E—9—@
Midship Motor




OUVYE—5—0
Rear Motor

Battery Holder Installation

16./\y 57 U—iRILET—DE] b fF1F

Pl =
Body Clip 7

B2-118H

Ny FU—RILF—IDIV b L

Battery Holder Mount

IBa118

Battery Holder Pin
Allen Key ( 2.0mm )

Iy FU—TRILE—E>

JaA Y bEVETKVLEFDRSTHULAHE T,

Press on as if trying to scoop up the joint pin.

0 2\ S G N
n
H a
N3 De
gho Y
Poo ?l T nE
o1 5]
T o s
N= n o g
N 28
A o =8
@ it : 512
L3 L8 “ng
D= = ~IK3
23 B Bk
£g L3 o=
ol T X35 Q
o2 (@) | T K&
.I__J..@ ool HANC]
= g NE
Al TN 5] ol
n<m als TES
m<m N

i SN
£ ,)'V'ﬁ..» =2
.oloUW —...Jl/s \\ AWM//'M\
~hE 7/ /A WA
R { \ U \\\\»//

) \J —

o of = :

n P @ X O
£l[% @ z 5

o -

MollmE A Do o 3 Qg
= sl - ~ o nE a A s mE
Ss5llEel = < >3 >3 0 ¥e @ NE
Oof|& o - J = 1= =h la - © G
NN IR 25 2% 23 ] 23 Ry 9 ’ 2,
*axlln 8] nE Y ke 2o S3 L3 2o - I\ 28
ﬁ.w\,g D) a I o £0 =0 =05 NG =0 X A 25
| = | T - 1T 1 1T | T 1T INo Nz T T

of | PE2] B Y O L O > O O Q2 DY ob® o
o £lalt W CIhE TN ik © CihE —ho 79 CPgS g
S slIpk a2 ez G425 W2 E w2E =73 L32 || ghE
MNOJERE o=m o=m <m 0o W oXm Ina ReT U 828



17. Xy FU—ik)LS—DE b {3 SvyRYIYT E—-5—0
Battery Holder Installation Midship Motor

B2-118MR
YR—hYDV k|
Support Mount

Ny FYU—RILF—ZX by —FERTZ/\vTU—D B2-118MR
BEIHUTRUATEZRFEL T EEL, Ny FU—=RILF—Z b=
BRAREE/N\ Y TU—DRE(E 26mm FTEEDET, Battery Holder Stopper
When using the battery holder stopper, tighten

to match the height of the battery.

Compatible with battery heights up to 26mm. @

Z5-SS315 P
M3x15 Y hAIUa1— 7
Set Screw

R #7 ORE
Bag #7 Contents
CDXR—ITERTD/I\—Y
Parts used on this page

ZR-BPB

ARVIT=T (E) X1
Foam Tape ( Thick )

ZC-F310

M3x10 B35 ER @
FH Screw

ZR-BP6
ARVIF—=T (E)
; ZC-BH310
Foam Tape ( Thick ) MBx10 R Ay K
N BHS Screw
/ 2N
|% \\>

B2-118MR
Ny FU—R)LT—
Battery Holder

B2-118MR
Ny FU—RILF— X1
Battery Holder

B2-118MR

FYRYIAYIR—b X1

Gear Box Support 2RV IT—=T (B) FFRICEDETHY NUTTERTEL, FrRyIZAYR—b
Attach the foam tape (Thick) to the battery holder Gear Box Support

V_m—m_u and trim away any excess material.

B2-118MR /B\ejl?]'JS“—A?TJDQ—

PR—rIDV K X1

Support Mount Battery Holder

-

B2-118MR
Ny FU—=RILI =X bw){— X2
Battery Holder Stopper

Ny FU—=HRILF—=Ia1/4V hEY
X\ Battery Holder Joint Pin

L=

ZC-F310
M3x10 U35+ vv T X2
FHS Screw

(o

ZC-BH310
M3x10 RZUAY R X4
BHS Screw

Z5-SS315
M3x15 Ev hRTUa1— X2
Set Screw

[ ]
B2-118H

Ny FU—RILF—TaA Y hEY X1
Battery Holder Joint Pin

Allen Key ( 2.0mm )



18. 70V Y RT7—LDHEHIIT

Front Suspension Arm Assembly

& #8 DNE
Bag #8 Contents

&

B2-010F
70V k7O )L X2
Front Axle

B2-415S
AF7UY5JOvILER & 1
Steering Block L & R 1Ea

JOYM\JF+vU7 LERE 1
Front Hub Carrier L & R 1Ea

0V hO7PYR7—LLERE 1

Front Lower Suspension Arm L & R 1Ea

(1:1)
BM-415C

INTF L UTIAR—— - FlF X2
Hub Carrier Spacer - Clear

©

BM-415C
NTF L UTPIR—— - B X2
Hub Carrier Spacer - Black

(e

B2-009AF
M2x4 RSZFvEVT X2
BH Tapping Screw

1)

B2-414/ ZC-SS34
M3x4 v hAIU 21— X2
Set Screw

e

ZC-BH268N
M2.6x8 FSRXER X2
BH Screw

©

ZC-A3610
Imm 7V ZAR—Y— - & X4
Tmm Alminum Spacer - Blue

Offmm

ZC-206LH
Oy RIYVRR—ILL X4
Ball Stud L

1

B2-414

FUIEY X2

Kingpin

| ]
B2-009AF

POY—YRATP—LEY S X2

QOuter Suspension Arm Pin ( Short )

ZC-206LH

Oy RIYVRR—=ILL
Ball Stud L

|
ZC-A3610

ZC-BH268N
M2.6x8 S ZEX
BH Screw

B2-415S
AFrUvJJavoL
Steering Block L

HEAEITER
Note position

B2-009AF
M2x4 RSREYvEVT
BH Tapping Screw

4

Imm 7 ZAR—Y— - &
Tmm Alminum Spacer - Blue
I

B2-010F
207 0R)b
Front Axle
1
FooEY
g Kingpin
XEEITER
[Q B2-414
FoEY
Kingpin

B2-413
0V M\TFvU7 L
Front Hub Carrier L

ZC-206LH
Ov RIYRKR—=LL

Ball Stud L

B2-414/ ZC-SS34
M3x4 £y FRIYU2— \J BM-415C

Sot Sorew NTH v UP AR~ — - 76

. Hub Carrier Spacer - Clear

BM-415C
NITFUPAR—G— - &
Hub Carrier Spacer - Black

N

FPOI—PRAFP—LEY S
Outer Suspension Arm Pin ( Short)

G BERICHICE T . @

P.20 TEALE I,
Used on P.20

B2-415R
PRIAWE Sy Aok

LSR &1
Alminum Rear Hub Carrier L &R 1Ea

Assemble the right side in the same manner.

Allen Key ( 1.5mm ) Allen Key ( 2.0mm )




Front Suspension Arm Assembly

18. 70V MY RT7 —LDHEHIITDDOITE

W/—.‘ \
I.A;
S \J‘

(
mil” N
A\ @§/H

\I/ ——
ar—
A®.

[/

T
o
wn c
A2
R
/_\_M
£

o 03]
213

ol

A% E

- =

t f

S%u o
NS ©
Ye wE
Iy 1@
P 0N o
BWS. \ %.7%
3 ¢ OLm
Bla i
N 208
B¢E @R

EXEII

M3x18 5

ZC-F318
FH Screw

PN
=

L #8 DAY
Bag #8 Contents

[) 45

@N—ﬁ?ﬁﬁ?%ﬂ—w]

Parts used on this page

-
(=

[

/i

)

@@\\\ )

/)
[/

Bumper

B2-300FBS
JO0YhKJU—R-S X1
Front Brace - Standard

ZC-F318

M3x18 USER X2

FH Screw

Allen Key ( 2.0mm )

AVF—YRATP—LEY S X2
Inner Sus. Arm Pin ( Short )

B2-009B




19. UVN\TF+ UFPDHEHILT

. HETTTER
Rear Hub Carrier Assmebly A

Note position

B2-010R

AZN—BIWRSATYv T~ - UV

Universal Driveshaft - Rear

MUPNTFvU7EEE8I(C
ADTVWET,

L R The rear hub carrier are

included in bag #8.

B2-415R
UVN\TFvU7 0 L
Alminum Rear Hub Carrier L

N,
BB-105-2 @
BX10RT7UYy P >
[:(D’\"—‘j_fﬁﬁﬁg'él \o—“J] Bearing

Parts used on this page ZC-206LH
Ov RIY RR—)L LQW
Ball Stud L

B2-010BC
UV RXPUVITHAS—-F
Rear Bearing Collar - Blue

N
B2-011S
BB-135-2 C)\ RANWAR—Y—45 - &
BXx13R7UH5 Wheel Spacer 4.5 - Blue
Bearing
ESEH
Flat side

B2-415R
UPN\TJH++vU7 0 L&RF1
Alminum Rear Hub Carrier L & R 1Ea

LK #9 DT
Bag #9 Contents

BM-O11
IRTILINTEY

I:l]_l_@ @ Wheel Hub Pin
o [ IT 1|

B2-010R
IAZNR—BIWRSATIYvT b - Uy X2
Universal Driveshaft - Rear

@
©

BM-415C
NTFPUPIR—Y— - F X4
Hub Carrier Spacer - Black
B2-010BC

Uy RXRPYVITHS—-F X2
Rear Bearing Collar - Blue

(e

B2-009AR
M2x4 RS RAFvEVD X2
BH Tapping Screw

Orffmm

Y

."\‘
\)v

N
EA00
®

7C-206LH i
Ov RIYRIR—LL x2 S| ’/'
Ball Stud L V2
\ B2-009AR
o)) ) FPUT—H AT —LEY L
@ ‘ Outer Suspension (DBE-OOQAF{
Arm Pin ( Long ) M2x4 RS25yEYY
BH Tapping Screw
-105- BM-415C
B R s xo NTEPUPAR—Y— - B
Bearing Hub Carrier Spacer - Black
—_ o= . - AZX—PFIVRSA T+ T NMIEILTEH T,
O AZN=YIVRSATY v I COBHITTT L mucomicsmTL.
Universal Drive Shaft Assembly Installation The Universal Drive Shafts come pre-assembled.
BBigon Please see below for disassembly/assembly instructions.
5X13 AP UV X2 y BM-010TPC
- B2-010RB
Bearing U Ry H—> JaA v hEY

B2-010RA

Rear Dog Bone

@ M] g;:c,\r?,zd;é)b ® @Q\Jc&g Pin
:(Z:((@« i} BM-010TPC /_ \\V

CoUuvr
B2-011S ® C-Clip
RAIWAR—F—45-F X2
Wheel Spacer 4.5 - Blue
@ BM-O10TPC T~}
==

hyFIaqarv b
BM-O11 . Cup Joint @
BAWNTES X2 CoUy I=NTHIIHER NS N\—F=ERL. ZRCERLEHSLLFOTSTHRICLTEALET,

‘When removing the c-clip, use a precision driver to carefully pry it off, without deforming the c-clip.
J

B2-009AR ‘
TOIT—YIA7—LEV L X2 IJSwoJUR (B) #BHULET, @ REBLYF (2.0mm)
Outer Suspension Arm Pin ( Long) Apply a black grease. Allen Key ( 2.0mm )




20. 5—VI\v JILDHEHILT

Turnbuckle Assembl

BM-EQB ) @
BM—:I'BIT R Oy RIVR 2F7UvF0v R X2 Gamy—2INvI)b)
=\ IILLUF Ball Cup Steering Rod X2 (52 mm Turnbuckle)

Turnbuckle Wrench 33 mm

! .

g (=== )
s IOV K Py)i—Oy R X2 (5B2my—/ty o)b)
R Front Upper Rod X2 (52 mm Turnbuckle)
y—=2I\v o) 34 m
_ Turnbuckle |<—>|
FADERIICEOTVNET 72
%) ; One side is reverse threaded. E—\J | L&:U I1 I

BM-206
Oy RIVR

Ball Cup '

L’%}

OUYVE—5—0
Rear Motor

1:1)

UP7wy—0Ov R X2 (@d2m&y—>/\vI)b)
Rear Upper Rod X2 (42 mm Turnbuckle)

~2FFUvsOY R
Steering Rod

JOVhk 7y)\—0Ov R
Front Upper Rod

O=vRrIYD E—5—0
Midship Motor
(1:1)

UP7y)\—0Ov R X2 @d2my—/\vI)b)
Rear Upper Rod X2 (42 mm Turnbuckle)
21.5m

= =0

P.15 CERALFE T,
Used on P.15

. BM-206
YavIIVR X4
@l- Shock End

L H#10 OAT
Bag #10 Contents

(=]

BM-206

U7 y)i—0v K
OvRIVEKE X10 Rear Upper Rod
Ball Cup B

BM-206
Oy RIVR- ATy k X2
Rod End - Offset

l./

l'

\

8

3 1T )

SD-TB42

42my—>)\vI)L X2
42 mm Turnbuckle
(- =) )

52m5—>I\y )L X4

SD-TB52M
52 mm Turnbuckle I

\&
t! IJSvIJUR (B) #BMLET.
@ Apply a black grease.



21. 70V &YV Y a3 v IDEHIT

Front & Rear Shock Assembly

R#11 ORE
Bag #11 Contents

CDOR—=ITERTD/I\—Y
Parts used on this page

®J0VHAE. UVHEE 2ty hZEDFET @
Assemble 2 front and 2 rear shocks.

B2-S48
7OV kY3 vIRT a4 X2
Front Shock Body

c st A RITER
Note size
B2-S9
A @ I] HS—-A(E)
Collar - A (Thin)

B2-S9
B @ |:| H>5—-B(E)
Collar-B (Thick)
@H B2-S9

HS5—-C(K)
Collar - C (Large)

B2-S4L
UvPyavomRTa X2
Rear Shock Body

B2-89

Ol

VavITSATAVIIN=Y 5| ,—q) v —
Shock Plastic Parts - D)~ BERL A

Shaded parts are not used.

B2-S4AJ
FPIvARFy b X4
Adjusting Nut

Ok

B2-S4B
RhLYavIFvwvT X4
Bottom Shock Cap

Ol

B2-S4B
OUVIFvyvT X4
O Ring Cap

(1:1)
)

B2-S2S / B2-S2L
EUVY - 2mm X8
E Ring

18]

YS-6BH
FIVERY 3 v IITY RiR—=)L X4
Shock End Ball

OO

B2-S4AJ YS-7A
QUVT-p14 x4 OUVT 912 X4
0 Ring 0O Ring

O

B2-S9/ YS-7-2
NS5—-A X4
Collar - A

@l

B2-S9/YS-7-2 YS-4C-8
HS5—-B X4 OUVT-99 x4
Collar - B O Ring

©l ©

B2-S9/YS-7-2 YS-7S
H5—-CxX4 0UVT (UUF) X8
Collar - C O Ring ( Clear)

Ol

ZC-S308
AR—Y— - JL— X8
Spacer - Gray

B2-S28S
JOYhY3avIoyv Tk X2
Front Shock Shaft

VMY

YS-7A
ouvy-p12

| B

B2-54S
JO0YbhYavIRT«
Front Shock Body

M ¢

B2-S9
vavIFvyvIVY—Ib
Shock Cap Tool

B2-S9
vavIRF4Y—Ib

B2-S4L Shock Body Tool BE_—SQ /YS-7-2
UvyavoiTa 737—-A(§)
Rear Shock Body Collar - A (Thin) =~
YS-78
Ys-4c-8 QUVY (HU7)
0UYT -9 B2.s9/ys.7-2 | ORing (Clear)
B2-S4AJ (' )PRing H5— B (B)
0UVY- 914 < I > } Collar-B (Thick) e
o = B2-84B8 0UYY (HUT)
RhLAYavIFvwvT g . O Ring ( Clear
© Bottom Shock Cap %%S_Q/CY(SDJ)E I 8l )
S__.z | Collar - C (L arge) CT]
@ @ B2-54B
OUYIFvvT
O Ring Cap
B2-S4AJ
FIvARFY b Q
Adjusting Nut

HEAEITER
Note position

B2-S2S8S
JOvhkyavivvIb 7

Front Shock Shaft

B2-S2LS
PEOECE P ATAN =~
Rear Shock Shaft

B2-59 N <
JOYRERRY -2 ESHEHNT = @
Front Piston Flat side ; |
B2-S9 FSIED £ 95
JYEZRY -3 Flat side M ®
Rear Piston N D
B2-52S / B2-S2L
EUYZ - 2mm
E Ring

»

YS-6BH <
Y3y HTY RR—Ib ®

Shock End Ball

@3

Y3y IEXRY Assy
Shock Piston Assembly

wPAY
I Rear

7C-308
AN—Y— - Fb—
Spacer - Gray

23y IiRT 4 Assy
Shock Body Assembly

BM-206
Y3wIIVR

1IN VY

B2-S2LS I

Uvravivv Ik X2
Rear Shock Shaft

Shock End

%3V ITYREFR#BICADTVETD,
The shock ends are included in bag #8.



21. 708UV 3yvIDHEMBILITDDIE
Front & Rear Shock Assembly

®J0V A, UVAZ 2ty hEEDFT. @
Assemble 2 front and 2 rear shocks.

vavoxAILb BM-S812R
+ + Shock Oil DEPT
—1 - FAIVFHRNDFUFY Shock Cap
o \ FTANET, f
R g Fill to the rim with 4 b
shock oil. A {o\)
! A =
o == N =
a \I ~ =
20 E >
2 N IR Al i)
gy : ! '
A~ 1 =k NI
> < g _
23 2 \_\—r
@ > (%)
30 =N
s3] NS w
=< oL ¢ ‘
@ > ) A
o 0 .
3 (9]
D.‘< - . )
= VavIFAIEAN, Y3vy R
Vv 7 MoK bEHhLTRa%E @ 3 w?#vw?’&b:b‘b
REFT, tﬁm@aim
Slowly move up and down to Securely tighten the
remove air bubbles. i shock cap.

ZC-C25

M2x5 F v v TRIYa1— N

SHC Screw ¥3v7 Assy
Shock Assembly

K#11 ORBE
Bag #11 Contents

e

= — 3T C— p
CON—ITREAY B/ (—Y Y3w YT MEDS DL @‘)"
Parts used on this page FTHULIT, BNRIBL 1=
HEWMD ERXZRDIAFET .
Slowly push the shock shaft all =S\
V3w IFAIL X1 the way up, wipe away any BM-1 17:OX N <A “.
2 " JOvbhyvavogRIIG —
Shock Oil excess oil that has seeped out, Front Shock Spring Q =
and screw in the bleeder screw. v ) B2-89
C_ > 2IUVINYT
—<) Spring Cup

IAWVVAN

|

=)
BM-1190XL ) (e—:\‘\\‘
BM-S812R U‘\7°Jﬂ‘y727l'))7 &
VawiFvwT X4 Rear Shock Spring \—/
Shock Cap ’
BM-1170X

JOVbhyavIRTUVT X2
Front Shock Spring

AWV

BM-1190XL
UvravIRTUVI X2
Rear Shock Spring
LI

g

B2-S9
ATV IThvT X4
Spring Cup

70V b3 v Assy
Front Shock Assembly

Dmmm v 3w Assy
Rear Shock Assembly

ZC-C25
M2x5 ¥+ v TRIUa1— X4 ALYF (1.6mm)
SHC Screw @ Allen Key ( 1.5mm )




\ (N
.T\ﬁ ) . 2 -
y < IS EE
e 1pSs R g
e )
N/} =) SRS D @5
5. ‘.\_3 Y- K=
®

" ‘. .'(h&.l‘. P

TR
A%

o

; ‘\ﬂ&\
/ 15 o otV
blm o N - “\\xﬂﬁuﬂ/’
| = q 52 - 4\..‘\~w.\.\g4§m
o We W 555 C Py Ve
2 .7% " NSZ 'A\&W&O«Mﬁ
85 32 EY - ® Vi
o%s <3 ® \ = \&
ons B
NS Z Dy
g
25
= a
2 :
N <
A
b w3
r 2o
Ss mmm@
S8 < =
AN <
g a
me 2 N o)
:Junnu = 9] Fw%
.ﬂ\.m & R
) = ._wﬁe v@B
Ur W..m o £ oV} o]
< 3 S| |E < N . o
Lz A\ ||=2}{&s L > >
NS ! w5l 2 A 5
mS ) Rl |13 T A, B od: B o3
e o| [ @ = My O M50
Na 185 5 2 et B i
o 0 ML 22 Sris Skl
o\



M3 FAOvFv bk

Nylon Nut

vyRIvT E—5—0
Midship Motor

®
—
—

L .
R N
<
A A
= T
zh5 fu
R=Z 23
5 N=
=
®
Um )
._le BN
w
% g |48
c -~
2 K gl e
< +=
.78 eSS
Jm @% B <
Do _ —_ O
moc _I..H [Wie
N #N D
rE & w [
o Q1 1<
G @ wm
Q }
% —/

y

U3 v Assy
Rear Shock Assembl

BHS Screw

M3 FqOYVF vk X2

ZC-N3L
Nylon Nut

Allen Key ( 2.0mm)

&

ZC-BH312
M3x12 RF I\
BHS Screw

M3x12 IRZ Ay R X2

ZC-BH312
BHS Screw

QOUVE—7—0
Rear Mo




24. U —iREeA/\—DHIIT

Servo Saver Assembly

R#120KE
Bag #12 Contents

9

B2-201
J—REAa/{—k—> X1
Servo Saver Horn

@
n
o
o

HJ—REA I\ —h—UR=X X1
Servo Saver Horn Base
(S SHA35ITA>TVET.,
M) 3 different types included.
N—
B2-201
J—REeAI\—F5T5— X3
Servo Saver Adapter

B2-20
P—RI DUk X2
Servo Mount

B2-201
HP—IRIY I RAXR—H— Tmm X2
Servo Mount Spacer

B2-201
H—RI DY fFAXR—H— 2mm X2
Servo Mount Spacer

S

B2-201SH
J—REeAN\—ATUVT X1
Servo saver Spring

-

B2-201SH
Y—iktAN\—HS5— - TY3—hk X1
Servo Saver Collar - Short

© [

B2-201SH
Y—REea\—H>5— X1
Servo Saver Collar

Offm O

ZC-206MH B2-201SH

Ov RIVRKR=ILM X1 3x5 VL X1

Ball Stud M Sim

B2-201SH B2-201SH
M2B6D7vyYvy— X1 M3Tvyv— X3

Washer Washer

ZC-BH310

M3x10 iRZ Ay R X1

BHS Screw

ZC-BH312 ZC-BH2610

M3x12 IRF Ay R X2 M2.6x10 RyUAY R X1
BHS Screw BHS Screw

ZC-BH318 ZC-BH2618

M3x18 RIUAY R XT M2.6x18 RN R X1
BHS Screw BHS Screw

MY—REAN—ZRDFFDRICHT. H—ROZ1— MSIVFARZEITOTLIIEEL,
GELLFZORE Y FOBIREHBIEZ CE T L)

Make sure that the servo is centered before attaching the servo saver horn.
(Refer to your radio manual for more information.)

B2-201

HJ—ReAN\=TF5T5—

Servo Saver Adapter
B2-201SH

/{QES
/i
Y-k \—Hh5—
@

Servo Saver Collar
B2-201

PR N—R—UR—=2
Servo Saver Horn Base

B2-201
Y—REA/\—k—>
Servo Saver Horn

ZC-206MH

Ow RTY Rik—IL M& i
Ball Stud M =~

ERAT Y —RICEDETY—RY /(-
FPHITI—#BRU T,

Select the servo saver adapter
matching the servo being used.

Y YOKOMO / FUTABA

@ SANWA /KO / JR

Hitec ervo (Sold separately.)
B2-201
H—HRIYY b
Servo Mount
S
P
0 0
B2-201SH
3x5 Vs
Sim @@
B2-201
" B2-201SH /(gse-em SH  H—RYYYRRR—Y—
A Y- N—2TUVY M3Dw¥v—  Servo Mount Spacer
A Servo saver Spring Washer MOESDES
M B2-201SH >C.BH312 Key together.

ZC-BH318 {)"f%‘”’*’— M3x12 Ry YAy K

M3x18 Ry VAW R asher BHS Screw

BHS Screw B2-201SH

M2.6 Ty v—

Washer

M2.6x18 REVAw R A DTEZRADESZHBULLIEETL),

BHS Screw Measure the distance on your servo where indicated,
and use the chart below to determine the spacer
thickness that best matches your servo.

s—ftA N—EBD I3 M3, M2.6 £, T [T5<T6m ] | o
Ty v—FERT DT —RICEDRBULLEETL, @ om 15~1am 1
When attaching the servo saver, use the

screw(M3 or M2.6) and washer that best Ton+2mm | 14~13mn

matches your servo.

AUV NFA TDHEHIITH
Direct type Assembly Installation
B2-201SH

J—ReAN\—H5—ra—h
Servo Saver Collar short

ZC-BH310

M3x10 iR&Z Ay R
BHS Screw
ZC-BH2610

M2.6x10 RF Ay R
BHS Screw

Allen Key ( 1.5mm) Allen Key ( 2.0mm )



#. AE—KRJY bO—-5—0OEbD T

Servo, Receiver,ESC Installation

a

25. U_ﬂ-:\ E

£ ‘.."';: QN
<1 2 : S
l N < =
) 5 e
r\\\\\\\
FrvT g

ZC-F38
M3x8 Y5
FHS Screw

DRB-206
Oy RIVER

Ball Cup

s
S-88315

o

e

M3x15 Ev bR Ua—

Set Screw

ZEH., AE—R3Y bO—5— GIEERCHRTEL.)

DRB-206
Oy RIVER

Ball Cup

T#vwﬁ

7

Antenna Cap

ZR-200C

7

@
(0]
6]
L
23
W
W
V5
o
KE
Ko
e
.m;.m
R0
NE
ok
G
3 83
E %5
o ° w,\m_e
a > 3
[0} il %m
o Hy 25
2 Y& e 2
] R I &
= Mo ~E
o) L= _%u
E = QW
= D0 M/E
5] 2 E i
° Y &E
3 RE AL
m Ma . To
o b b 8 | =8
c P, B Q \ & 3
© Qo g 2 ﬁ’ | - e
g CHo £6 o] &9
= [ oS — rur] ) 1900
3 LB H2 LE
& YAy # 2 =L (=] ._/\le
hARO / wE M md
08 1 w8
. [ - g —J p | 2
| e — No
/18 23 = ¥
) ©
/| ™o e n 9 25
,,, — M ___JW hP.I _ﬂw
= 2, O
P 184 NS 3
0 285 m yE
- o N30 . g
=V [T el £
/ . | £5 i 5
N ugo Y E
7 [0} = > [0}
) s 2o 5
=== 7= & t e 5 @
S/ = he BEg @
la&lﬂZZﬁ@sAq \§D = E
HE ,«Tl, :./”.Qv»? LE
NG \., :‘ﬂ., \)/4. \ N <
=L 7)) IS A NS
~N<
—
N o
o] |.! @ )
g5 5 - £
| Ko R X x 1 o
iy KE RS o | L KE
R e c x H e —
M D._C #® o DR N ) W 3C - X
Z — [ a 2 M X —m X on
— ] X . 2
$23 el DX Z e z < saul Dgo o2g
Bod & | 2 N3 N Lz k2 TF S
D3 N ap © N o <23 —M3 SN < of o
@ X of ¢ & oy 5 ob o PR ™05 O OR® 6L 8
OO B m = B K AN ™ D NDg B -8 M| QRE 9ORKe<
S| U |2s5 B 82 o835 E%as INg ¥RE
L 588 292 Bred Bl SRE ERE

Allen Key ( 1.5mm) Allen Key ( 2.0mm )

Double-Sided Tape

ZC-203
AET—7 X1



\

QOUYVE—5—0
Rear Motor

Motor Installation

26. E—5— Db 1>

RPey

INNAS

@
ﬁw@

P——

S\a\y

&— (BIRCHE
Motor ( Sold Separa

-

TNy R

ZC-BH36

M3x6 7R
BHS Screw

M3x3 v hZXZUa1—

Z(C-S833
Set Screw

FSE

Flat side

\

Q

{

<)

M2x6 ¥ v EVIER
BH Tapping Screw

B2-304GC

M3x6 IR& A\ R

4.

BHS Screw
@
NE

ZC-BH36

B2-304GC
FYHAN—FvvT
Gear Cover Cap

ToTLIEEL,

[

MIRTEDEERENEUD. BEHELLED

DR

c
SHIFEE(FIEEI

Adjust the meshing of the gears so that there is

e
clearance between the teeth will cause excessive gear

approximately 0.3mm of play in between the teeth. Be
careful, as too much play will cause the gears to strip.
Please adjust the gear mesh carefully, as insufficient
noise, as well as causing a drag in the drivetrain.

HIDNETEDEFVHRIBELLT KB TERE TS

=N

FrOMHEOEE 0.3mm EEAY DI KSICEDEFT,

20T | 217[ 227] 23T[ 247[ 25T] 26T 27T] 28T 28T 30T

80T[10.40] 9.90] 9.45] 9.04] 8.67[8.32] 8.00] 7.70[ 7.43] 7.17] 6.93

ZVFVER) —F P OHEBICEDETEELET.
FVFY(E 20T ~ 30T FCTHBECEE I,

Capable of fitting pinion gears from 20T to 30T.

Position the pinion gear so that the teeth line up wji

spur gear, then secure it tightly.

[t
e

ntents

RE

7

K#13
Bag #13

c
o =
- o]
55 4\“%
L. B8R
K= m ]
i
E O RG]
\Ew_o
¥
Wh
T a
£|a
I o
MCS
g
ma
[QU,
8-
e
o =
o 0
B
Se
i
‘Em
3
EN
@
o w
w =
13
N <
X2
N=
3
_ X
X X
n M3
aNg INKS]
S — a ND
- X X Vow
b &) &)
[} o] N =
13 QLS . Qas
-0 M/C 3.78 M w
AR o R o AR =
@ [PRNE PN @ @ x
o af 3 SRR ANT
*o oo ND= m>m

| M3x6 Ky VA R
BHS Screw

Q@ ZC-BH36

M3x3 £y hXIUa1— X1

Set Screw

ZC-BH36

ZC-8833

m

NAELYF (2.0mm)
Allen Key ( 2.0mm )

ELYF (1.5mm)
Allen Key ( 1.5mm )

M3x6 Ry Uy R X4
BHS Screw



27. E—5—Dmb I

Motor Installation

O=v YT E—5—0
Midship Motor

E—5— (BECHETEL. )
Motor ( Sold Separately. )

FroOlHEDEE 0.3mmEEHI DL K3 CEDEFT. N
HIDLTEBDEFPHBIEL P T KLEBIHTEFET L,
Fle, COEBHIIETEDEERENELRD., REBHELLED
TeHRBIFEEICIT O TS,

Adjust the meshing of the gears so that there is
approximately 0.3mm of play in between the teeth. Be
careful, as too much play will cause the gears to strip.
Please adjust the gear mesh carefully, as insufficient
clearance between the teeth will cause excessive gear
noise, as well as causing a drag in the drivetrain.

ZC-BH36
M3x6 K&y Ay R
BHS Screw

R#13 DAB
Bag #13 Contents

L

EZFAVFP X1
Pinion Gear

)

B2-304GC
FYAN—FvrvT X1
Gear Cover Cap

B2-304GC

FrH/N— x1
Gear Cover
ZC-837
Tyy— X2
Washer
B2-304GC

M2x6 ¥ v EVIER X1
BH Tapping Screw

m

ZC-SS33
M3x3 £y hXIUa1— X1
Set Screw

(Jom

ZC-BH36
M3x6 Ry Uy R X4
BHS Screw

~ FOIRE —4L ATEL @\ M3x3 ty hRIUa—
0 ."@ o3 Set Screw
N Al y _
\ = \ PN
\b@//‘” \

\
N

— A\ W ‘/\,\\

= \ e

= \ E=A V¥

NS / “ Pinion Gear L

EZFUFPERAN—FPOEBICEDETCEELEFT.

Position the pinion gear so that the teeth line up with the

spur gear, then secure it tightly.

NEZAVFVIE 20T ~ 30T FTHRETEFT .

Capable of fitting pinion gears from 20T to 30T.
20T | 21T| 22T| 23T| 24T| 25T| 26T| 27T| 28T| 28T| 30T
80T[10.40[ 9.90]| 9.45[/9.04|8.67(8.32)| 800 7.70| 7.43| 7.17] 6.93

Y/ A5 L 85T ZTERADKRG 22 ~ 23T EZA VF P ZECHERATEL,
When using a Nosram 8.5T motor, please use a 22T or 23T pinion.

ZC-BH36
M3x6 &y R
Q BHS Screw

\
/@
\% B2-304GC

B2.30960 M2x6 ¥ v EVIER
: BH Tapping Screw
FN—FrvT Pping

Gear Cover Cap

ZC-BH36
M3x6 & Ay R
BHS Screw

7'(%[/‘/5‘ (1.5mm) TK%IJ‘J? (2.0mm)
Allen Key ( 1.5mm) Allen Key ( 2.0mm )

Gear Cover




28. /\vFU—DiEH
Battery Installation ZR-BP6

ARVIFT=T(E)

Foam Tape ( Thick )

QOUVE—7—0
Rear Motor

¥ 3—hkYA X Li-Po

Short size Li-Po

23— A X Li-Po BEDKICIF ARV IFT—T (B) ZHY hLTIwFU—
BHOBERICA VY v Y—(CBE > TTERTEL,

When using a short length Li-Po pack, cut the foam tape (thick)
and apply it to the chassis so that it will secure the battery
from the rear.

B2-118BP
Ny FY—=ZAR—H—
Battery Spacer

Ny FYU—=ZR—=H—(F/\y 7 U —EFEFC, BHICANTTEATEL,
ERAMIEZ by I\—DRIBICIHU THRUIEE .

#O—70 - Y—REARKIC/\y TU—Z by )\ —ZRHFITERY K.
Ny FU—=ZAR——ZFEBENKD LT,

When installing the battery, place the battery spacers in the rear. Adjust
the number of spacers, according to where the stopper is positioned.

2 RU— ISy Li-Po *If additional battery spacers are needed when using a low-profile servo
Standard size Li-Po with the battery stopper in the forward most position, the battery spacers
are available for purchase separately.

O=vRIYD E—59—0
Midship Motor

T/\L— KNy T Li-Po —

Separate pack Li-Po

V.
’
7
/|

Y3—hLi-PoZ@BEEICEEL. N\yTU—Xby/\—
ZEAT2EE. TU—D8Ha%ZEHY NUTTHERATEL,
When installing a short length Li-Po pack in the
horizontal position and using the battery stopper,
please cut away the area indicated in grey.

X

¥ a— kYA X Li-Po

S Short size Li-Po

M3x8 U S5++ v
FHS Screw

Low Profiled SERVO
Z RU— BNy D ZEH CRERT DI,
O—7O0Y—REZERATEL.
When using a standard length
stick pack in the vertical position,
please use a low-profile servo.

A kb—hKI\w T Li-Po
Standard size Li-Po




29. ¥4 P DEEEE. BT

Mounting Tires, Wheel Installation

FAVDYA REDHL D, KA )L EDRRHEICHEREERZ
WUAH, YA REFEELET,
Pull the sidewall of the tire slightly away form the
rim and apply CA(Cyanoacrylate) glue in between
the tire bead and rim.
FAVICAVF—ARYIZRUAH. T4 TDY TZRAILDBICEDAHFFET
Place the tire insert into the tire, and tire onto the weel.

BRR AR
(BIECHRTEL,)
CA(Cyanoacrylate) glue
sold separately.

B2-827
U RA—IL
TF-610 BM-T16 Rear Wheel
JOVh5A+ 20V MM YF—RKRVY
Front Tire Front Insert

MYV, A VF—ARVIBFABLTEDFEA X
AECRELEEL,
Tire and insert ( Sold separately )

CDOR—IJTERTB/\—Y
Parts used on this page

B2-821
70V kA=) X2
Front Wheel

RAIDBERAIVINTEVZEDET
Fv hTEELET,

B2-827 Mount the wheel onto the wheel
UvikaA—IL X2 hub pin and use the 4mm locknut
Rear Wheel to secure it tightly.

Rear Wheel

M4 FAOvFy bk

Nylon Nut
RB#15 DAE B2-821
70V bR —Ib
Bag #15 Contents From Whosl
= 7
BB-105-2 ®\
5x10 X7 UVY
Gmmm Bearing
BB-105-2

ZC-BH36 5x10 RPUVH
M3x6 MFUA\w R X2 Bearing
BHS Screw

ZC-BH36

M3xB Ry UAw R

BHS Screw
BM-N4F
M4 FOVF v~ X2
Nylon Nut
SR RBERICEELE T . ¢

Secure each side in the same manner.

BB-105-2

BX10RXFPUVY X4

Bearing @



Body and Wing Cutting

MIRTABADAY FSA VDUV E—F—ESY RV ITTREFDDTTERLET L X
Please pay attention to the cutting line in the rear of the body as there are different
cutting lines for the rear-motor and mid-ship configurations.

QOUVE—5—0
Rear Motor

B2-101MR
KT«
Body

AY RSAVITR>THY FUET,
Cut along the cutting line.

U‘V:E_g_ 5'3)F947 Z"U-"g’fj
Rear motor Round Type Straight Type
Sy RyvT
Midship
X X Sy Ryvd
NS Midship
UvE—%5—
Rear motor
CDOR—IJTERTB/(—Y
Parts used on this page

@5mm
DAVIIIY b
Wing mount

SLSLATO-RIAVT X1
OFF ROAD Wing

*RTAMIDBTTH7AT
Ay MMCE YT-CS2 fhiig/\U=@1200
J\HIFICIE YT-BMR T« U—<Y—@2800
Recommended items for preparing the body
YT-CS2 Curved Scissors for cutting
YT-BMR Body Reamer for opening holes

B2-101MR
B-MAX2MR /KT 1 X1

B-MAX2 Body



Painting the body & Body and Wing Installation

QORT 1 DER

AT« OAEl (BEE) ZHEEEITHESCRIVEZVRULET, HDCRIVUNMIELTVDE. BREDIDNDERELEDFITDTHTH > TSV, HREIF KD =
LohbifEl>TLIEELY,

BEITDHNCTA Y RBPZBRRUVEVWKLSRT A BEINSTYAF VI Y— MDD FET, ZORICIYAF VT Y—MRT « ICEBULTLWEVWEICUHDFRRICIEDDTERL
TLIEEEL,

;%ﬂgmun—m‘?w hERA NI RSRNS-ATL—E) ZERLTLIEEV., ATV—2/E 1 ETEED LTLES EE/DTENED. EDLSHTEDDT. 24T
BLCEOTHN L2 ~BHICHIFTREETDRLIICLTLEEL,

¥IRT 4 REIDREY — MIBEEICHNTLSICLTLIREL,

@ Painting the body

Wash the inside of the body with luke warm water and a mild soap or detergent (such as liquid dishwashing soap) prior to painting. Qil residue or dust
will prevent the paint from adhering to the painting surface, and possibly cause the paint to peel later on. After washing, thoroughly dry the body to
allow the paint to adhere properly.

Before painting, apply the pre-cut masking decals to the window and light areas on the inside of the body. Press down the edges of the masking tape
to prevent paint from seeping through.

Use a spray paint formulated for use on polycarbonate bodies (such as Pactra brand spray paint). Spray several light coats, as evenly as possible. For
best results, allow each coat to dry before spraying the next coat. Avoid spraying thick, heavy coats. This may cause the paint to run, preventing the
paint from looking uniform in color.

Remove the outer protective film from the body after painting has been completed.

@ H—ILDELD TS

OFN—ILZBRD—EICYDIREFT,

@BRDIHEDAFZLMLAY NUTTA—ILZBBEBICEDhEE T,

OMEBENRFEEHAUTOERZRD UED SMUBEIN FNIFEVL S ICBE > TVEFTD,

T H—)VZBEBRICERZERERINULTCUE S EKUEN A ED Y TDERICEDF T,

@ Applying the decals

@ Include the decal backing when cutting out the decals.

® Remove a small piece of backing from one corner of the decal. Position the decal and press the unbacked portion onto the body.
® Once in position, slowly remove the remaining backing from the decal, and slowly press the decal onto the body.

% Applying the decals with the backing completely removed may cause bubbles and/or wrinkles to form.

B2-101RM
RAFVITY—h Velcro Tape
Masking Decal QIS HERICRT « RAIICEED F T . @ XIv T T

By NUTERLE T,
Cut the Velcro tape in
half before using.

For the opposite side, apply in the same
manner to the inside of the body.

RC-313M

T—REY
Body Clip \
N
RC-313M
o Z-RE¥

%ody Clip

CDNR—IJTHERTD/I\—Y
Parts used on this page

B2-101RM
RAFVIV—h
Masking Decal

ZC-BM-2
B-MAX2 FH—)l X1

B-MAX2 Decal

S ZC-105
ZC-105 RIvIF—T
RIVIF—T X &1 Velcro Tape @

Velcro Tape (One of each.)

aD A
RC-313M )

(Z % T—REY = (&)

RO.313M % Body Clip

T—REY x4 Z

Body Clip @




32 M TR ORESE

Post-assembly adjustment methods

R—)LF T DFEE
Ball Diff Adjustment

ERENER DA ZEITSIFIE /A XICKDRETDENHH D, FAE—RIY bFO—S5—DERFEZEF TICLTLEEL,
Please make sure to turn off the speed controller, as adjustments to the drivetrain components may cause noise interference,
resulting in the car running out of control.

OFT7I3AVRETFTRIU2A—DRY Y hEEDE, 2nm 7P U YF—ZEAFT IIIA Y NEFT TRV 1—ZEELFT.
Align the slit of both the diff joint and diff screw, and insert the 2mm allen key to lock the diff joint and diff screw.
@UYFTEEUCAERFUDY A VERINABICET EMEDETT, ),

T 734 NOBEBERR VLD ST A P THIED LFDIEE(IC !
With the wrench locked on one side, rotate the opposite side tire in the direction of the arrow to tighten.
3% Turn the tire in small increments, while closely monitoring the amount of movement of the diff joint!!

COELERG T TRIETHET LD AN DZUL . TTUYITRFIR—ILEZEDZDENHH DD THDAHFBEICTEET L,
As it is much easier to apply strength using this method, please be careful not to tighten the diff too much, as this may
cause damage to the diff rings and diff balls.

AU w ) \—DFFEE
Slipper Adjustment

ZVyN—FEEIVT Y3 VICEDETHEESZRELET.

EfTH. A0V MNUVRRRICTOY MNREERERE 1D D1 U—UTULFESIBEL. B LMD THRAIVAE VT ZBEIFHEET v MEED.
T v VT TREEREDHEEW. X0y MLVORBHOTEVES (S MHIAHE T .

AEE 1/4 BEF DTV, 1/4 BELCEED AT VEEF 1/8 B & ETREZRIR VLN OMETEGZRARLE T,

Adjust the effectiveness of the slipper according to the surface conditions.

If the front end of the car lifts up or wheelies when accelerating full throttle, or wheel spin occurs, loosen the

adjusting nut. If jumps cannot be cleared, or if the car lags to throttle response, tighten the adjusting nut.
Always adjust the nut 1/4-turn at a time, but if 1/4 -turn results in too big of a change, adjust the nut 1/8-turn
at a time, checking the resulting effect.



B; MAX2/Mr,

SETTING SHEET VeOl

CIRCUIT

OINDOOR O OUTDOOR
OWET ODRY ODUSTY OOTHER
O LOW TRACTION O MED TRACTION O HIGH TRACTION

DRIVER

O SMOOTH O BUMPY O BIUE GROOVE O ASTROTURF

Ic
03 03.5°04°

Y .

-

==

OBonded
OSintered

MOTOR

o0’ o1’

SPRING
OBLUE

O#1 O#2 O#3
e}

e — _JNOy —

SPRING
OBLUE

.\_|

O#1 O#2 O#3
O

og’

Cu» OCa=m

Battery placement

"B

GEAR & Spur T / Pinion 1 2.6

BATTERY ©

ESC O NOSRAM

OBL-R3 O

FRONT
TIRE =

REAR
TIRE o

INSERTS ©

INSERTS o

WHEELS ©

WHEELS o

O FULL RIP

COMMENT




B-MAX2MR / RS Exploded View

ZG-N3P B2-017 ZC-BH322

ZC-837
ZC-BH312

YS-8BH ZC-BH312

ZC-BH310 B2-201

ZC-206MH

=

B2-002F

@|@T

B2-201
ZC-837
ZC-BH312

B2-2018H

=0

ZC-206LH

DRB-206
ZC-A3610

2088315 2

BB-84-4 B2-201BH

ZC-N3P

B2-201

BBB@ é ~Y_ zc-206MH

B2-201BH 3\ BB-84-4

B2-201
B2-201
05 = BB-84-4

B2-300U

BM-206

i SD-TBS2M ZC-206LH
SD-TB52M f %
ZC-BH36

BM-206
BB-105-2
B2-010F
ZC-A3610

BM-206

SD-TB52M
§% BM-206

B2-008F

B2-009BF SD-TB52M
\ ) 2C-206LH
B2-300FBS \)
B2-414
B2-009BF — BMA15C
ZCF315 2C-206LH

B2-001

ZC-F318 2

?% ZC-A3610
§ BM-415C



%g BM-206
SD-TB42
g; BM-206

BM-206
% SD-TB42
%; BM-206

BM-300B

B2-300MRF

N )
ZC-BH312

B2-008R
B2-010R
ZC-206LH

BB.1052 BM-415C
— B2-010BC
BB-135-2

BM-011 BM-N4F  \

ZC-F310

B2-0118

\__B2-002MR

OUVE—-5—0

Rear Motor
ﬁ ZC-BH315 @

YS-8BH
ZC-N3P BM-S8
B2-017
x>

& ZC-N3P BM-S7 ]
YS-8BH ~©

B2-S2SS (F)
QQ‘\“ B2-82LS (R)

AS-6469

B2-118H B2-118

ZC-BH322

BM-S4FR

ZC-206LH _
YS-78
%@

YS-78
BM-S4C

ZC-F312
ZC-F312



OUVE—5—0
Rear Motor

B2-304GC

B2-304GC

B2-670S

ZC-BH36

B2-670P BM-4817 ~ 30

ZC-BH36

B2-8G80
B2-670C

B2-670P

ZC-BH312

O
R

BM-508

ZS-507 B2-001WM

B2-302SM

== Nﬁ w
B2-3025M

ZC-BH312

ZC-S508

B2-503GG
BD-503G

B2-500GS

BD-500GM
B2-503GH

B2-503GS

B2-503GH




O=vRIYT E—5—0
Midship Motor

B2-001WM

B2-001WB
ZC-BH325

ZC-BH322

B2-018MR

ZC-NSP BM-S812R
i ZC-BH322 o

ZC-BH322 w.. i
ZC-206LH - @
ZC-A3610 \%
~J % B2-S2SS (F)
= B2-S2LS (R)

p S B2-018MR
"”«\(‘;\
B2-503D oD .\ﬁ- S

ZC-BH312
B2-302SM

v,

B2-501MR
o
@ 2-508TS
‘ i

5 %

BB-1510

BM-1170X (F)
BM-1190XL (R)
B2-304
B2-S9
B2-302SM w
/ B2-670P BM-206

(@

y B2-670C

YS-6BH <

B2-SG80

ZC-BH36

BM-4817 ~ 30 7C-BH36

ZC-BH310

B2-118MR B2-304GC

B2-118H

ZC-BH36

ZC-SS315



AS A MANUFACTURER OF WORLD CHAMPIONSHIP WINNING CARS,

YOKOMO WILL CONTINUE TO PROVIDE THE BEST AVAILABLE TECHNOLOGY TO R/C ENTHUSIASTS ALL OVER THE WORLD.
ENJOY THIS PRODUCT KNOWING THAT YOU ARE DRIVING ONE OF THE BEST HANDLING R/C CARS EVER DESIGNED.

57D IS5 K YOKOMO

IATERHFHEKA R/C A— (5IYFTIY ~O—ILA—) DFFIX—HA—TY, ZORMIE. EAFEFE. £REFE. I—0Ov/EFE.
ZUT R/C h—L—ADRFIETHDHFRFIEL— X THER, D R/C A—YZ7[CEHAINTNETY,

H#&4t I3F T 120-0005 RRFEIXEHE 5-23-7 TEL 03-5613-7553 FAX 03-5613-7552

EXREE 9B~ 128 - 13K~ 17K (REBZRA~F)
Ver.1 2012.12





